Test Report No.: GZHGR2009021976 Date: Aug 28, 2009

AUSFILE OFFICE SYSTEMS
AUSTRALIA

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : AUSFILE STEEL TAMBOUR UNIT
Company :AUSFILE GROUP
Test Performed : AS/NZS4790-2006 Furniture - Storage units - Determination of

Strength and Durability

Sample Receiving Date - Aug 10, 2009
Test Performing Date :Aug 10, 2009 to AUG 26, 2009
Test Result(s) : Pass

Signed for and on behalf of
SGS-CSTC Co,, Ltd.

Bill Wang

Senior Engineer

The hard copy of this (these) report(s) shall prevail in case of discrepancy between the hard copy and the soft copy.
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